450 RALLY FACTORY REPLICA <2011><EU><9399K8>

ACCESSORY PACK
10354
9
OHNE ABBILDUNG
WITHOUT ILLUSTRATION
P
TECHNISCHE DOKUMENTATION
TECHNICAL DOCUMENTATION
DOCUMENTACION TECNICA
DOCUMENTATION TECHNIQUE
NOTE TECNICHE
Pos Part Number Description Additional Text Quantity

0 58412040100 Rear view mirror, left/right 2.00
0 50302030150 CLAMP WITH PIN 2000 ZINKCOATED 1.00
0 312305 DOCUMENTS BAG 2006 1.00
0 312313 KTM BALLPOINT PEN ORANGE 1.00
0 3210039 CUSTOMER WELCOME LETTER 1.00
0 76212060032 RING WRENCH 32MM 1.00
0 76207037000 CLAMP MINI 1.00
0 0021060003 Washer DIN9021-A 6.4 ONLY USA 1.00
0 60008046000 SPECIAL WASHER D=12MM 03 4.00
0 76204015000 SWING BOLT PIN 1.00
0 0966050208 O.H.SCREW DIN0966-M 5X20 BLACK 4.00
0 0985060003 Self lock. nut DIN985-M6-A2 1.00
0 76205026050 PLUG 1.00
0 60008008050 blind plug nut M5 WN16A 4.00
0 58012040150 Clamp for mirror 1.00
0 6300801000004 FENDER FRONT ORANGE 06 1.00
0 50213161000 COLLAR BUSHING 4.00
0 0024060206 HH collar screw M6x20 TX30 4.00
0 5900109400030 FORK PROTECT L/S+R/S BLACK 02 1.00
0 59001092050 SPECIAL SCREW M6X12,5 WS=8 6.00
0 76206101051 AIR BOX BRACKET 1.00
0 76206101050 FILTER CARRIER CPL. 1.00
0 76206115000 AIR FILTER TWIN AIR 09 1.00
0 0933060703 HH SCREW DIN933 M6x70 1.00
0 0024060156 HH collar screw M6x15 TX30 ONLY USA 5.00
0 0125060003 WASHER DIN0125-A 6,4 4.00
0 0985060003 Self lock. nut DIN985-M6-A2 4.00
0 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
0 40006006000 WASHER 6MM 2.00




0 0125050003 WASHER DIN0125-A 5,3 2.00
0 0985050003 Self locking nut DIN 985 M5 2.00
0 58412080000 REFLECTOR RED EU+AUS 1.00
0 58412080050 BRACKET FOR REFLECTOR 1.00
0 76214010020 HEADLIGHT PANE FRONT MASK 1.00
1 3211603EN OWN.MAN.690 RALLY FAC. REP. 11 1.00
1 3CF9399K8EN SPC CHASSIS 450 RALLY 2011 1.00
1 3CMO089280KEN SPC ENGINE 450 RALLY 2011 1.00
29 76329099000 TOOL SET RALLY 11 1.00
30 53012028200 GRIP ORANGE B&F 1.00
31 50329080100 WRENCH SW=17/21/27/32 B&F 1.00
32 60029070200 T-WRENCH WS=6/8/10 TX=45 B&F 1.00
33 53012024100 SCREW DRIVER L=105MM 1.00
34 50329071100 WRENCH WS=13 B&F + OPENER 1.00
35 77329072000 SPARK PLUG WRENCH 1.00




